Spare Part No.

Part No.

DDM38001

Easy Damage

Part Picture

DDM38001-SP-1DD00004322  [Rotor No
DDM38001-SP-2DD00004323  |Bearing 6300RS No
DDM38001-SP-3DD00004324 |Ring No
DDM38001-SP-4DD00004325  [Screw M6X10 No
DDM38001-SP-5DD00004326  |Fan guard No
DDM38001-SP-6DD00004327  |stator component No
DDM38001-SP-7DD00004328 |Casing lined with No
DDM38001-SP-8§ DD00004329  |Insulation sleeve post No
DDM38001-SP-9DD00004842  [Housing No
DDM38001-SP-1DD00004331  [Screw M6X50 No
DDM38001-SP-1DD00004332  |Carbon brush holder No
DDM38001-SP-1DD00004333  [Screw M4X7 No
DDM38001-SP-1DD00004334  [Carbon Brush No
DDM38001-SP-1DD00004335  |Carbon brush coil spring No
DDM38001-SP-1DD00004336  [Hex nutM5 No
DDM38001-SP-1DD00004337 |Inner lining of the back cove(No
DDM38001-SP-1DD00004338 [Casing back cover No
DDM38001-SP-1DD00004339  [Screw M5X25 No
DDM38001-SP-1DD00004340  [Screw M6X8 No
DDM38001-SP-2DD00004341 Spring washers No
DDM38001-SP-2DD00004342  |Brush box cover No
DDM38001-SP-2DD00004343  |control component No
DDM38001-SP-2DD00004344  [power supply box body No

DDM38001-SP-2DD00004345 |Waterproof cable connector [No
DDM38001-SP-2DD00004346 |cable No
DDM38001-SP-2DD00004347 |Screw M5X35 No
DDM38001-SP-2DD00004348  [Switch No
DDM38001-SP-2DD00004349  |Bearing 6202RS No
DDM38001-SP-2DD00004350 [gear box No
DDM38001-SP-3DD00004351  |Bearing 6002RS No
DDM38001-SP-3DD00004352 |Bearing 6201RS No
DDM38001-SP-3DD00004353  [Nut 16 No




DDM38001-SP-3DD00004354  |Short limit set No
DDM38001-SP-3DD00004355 |Ring No
DDM38001-SP-3DD00004356  |Pressing plate No
DDM38001-SP-3DD00004357  |Friction plate No
DDM38001-SP-3DD00004358 |Big gear No
DDM38001-SP-3DD00004359  |Axis No
DDM38001-SP-3DD00004360  |Big gear No
DDM38001-SP-4DD00004361  |Limit set in the No
DDM38001-SP-4DD00004362 |Gear shaft No
DDM38001-SP-4DD00004363  |Flat key No
DDM38001-SP-4DD00004364  |Gear shaft No
DDM38001-SP-4DD00004365 |Retainer ring No
DDM38001-SP-4DD00004366  |Big gear No
DDM38001-SP-4DD00004367 |Long limit set No
DDM38001-SP-4DD00004368 [gear box No
DDM38001-SP-4DD00004369 |Bearing 6206RS No
DDM38001-SP-4DD00004370  |output shaft No
DDM38001-SP-5DD00004371 Connecting flange No
DDM38001-SP-5DD00004372 |Ring No
DDM38001-SP-5DD00004373 |Ring No
DDM38001-SP-5DD00004374  |Sealing ring No
DDM38001-SP-5DD00004375 faucet No
DDM38001-SP-5DD00004376 | TC skeleton oil seal No
DDM38001-SP-5DD00004377 |Ring No
DDM38001-SP-5DD00004378 |Screw M5X25 No
DDM38001-SP-5DD00004379  |Flat washer No
DDM38001-SP-5DD00004380  [Screw M6X40 No
DDM38001-SP-6DD00004843  |Rocker arm ball No
DDM38001-SP-6DD00004382  [Rocker arm No
DDM38001-SP-gDD00004383  |Screw M8X25 No
DDM38001-SP-6DD00004384  [Rocker-arm link No
DDM38001-SP-6DD00004385  |Retainer ring No
DDM38001-SP-gDD00004386  |Bearing 6003RS No
DDM38001-SP-6DD00004387  |Straight teeth axis No
DDM38001-SP-gDD00004388  [Flat key No
DDM38001-SP-gDD00004389  [Lock knob No
DDM38001-SP-gDD00004390  |Hex nut No
DDM38001-SP-7DD00004391  |Screw M8X30 No
DDM38001-SP-7DD00004392 |slide body No
DDM38001-SP-7DD00004393  |Plate 1 No
DDM38001-SP-7DD00004394  [Clamp sheet No
DDM38001-SP-7DD00004395  [Support column No
DDM38001-SP-7DD00004396  |Lifting bolt No
DDM38001-SP-7DD00004397  |Screw M8X30 No
DDM38001-SP-7DD00004398  |Plate 2 No
DDM38001-SP-7DD00004399  [Screw M4X8 No
DDM38001-SP-7DD00004400  |Sliding cover No




DDM38001-SP-8 DD00004401  [Handle No
DDM38001-SP-§DD00004402  [Bolt M12X80 No
DDM38001-SP-8 DD00004403  |base panel No
DDM38001-SP-§DD00004404  |Hex nut No
DDM38001-SP-§ DD00004405 |Base No
DDM38001-SP-8DD00004406  |Spacing sleeve No
DDM38001-SP-§DD00004407  |Flat mat No
DDM38001-SP-§DD00004408  [Bolt M12X80 No




DDM38001

0-000€2€L |







—— e




A E AR T E
&1 [ mmn Jnad] EFE




	Export
	Exploded

